
Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER A-500-7142400403

Version: 1.0
Issue Date: August 10, 2022

Pursuant to section 20.3 of the Environmental Protection Act, Revised Statutes of Ontario (R.S.O.) 1990, c. E. 19 and subject to all other 
applicable Acts or regulations this Environmental Compliance Approval is issued to:

SOCIÉTÉ EN COMMANDITE HIGHWAY 417 CASSELMAN / 
HIGHWAY 417 CASSELMAN LIMITED PARTNERSHIP

1285 HODGE 200 
ST. LAURENT QUEBEC 
H4N 2B6

For the following site:

626 Principale Street  
Municipality of Casselman, ON K0A 1M0

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 (Environmental Protection Act) 
for approval of:

the establishment of stormwater management works servicing a distribution warehouse, for the collection, transmission, 
treatment and disposal of storm water runoff from a total catchment area of approximately 14.1 hectares, to provide erosion 
control and to control pre-development peak flows to post-development peak flows for all storms up to the 100-year event, 
discharging to existing municipal ditches, as well as the establishment usage and operation of new non-municipal sewage 
Works, for the treatment of sanitary sewage from a proposed warehouse facility located at the above site address and year-
round subsurface disposal of Final Effluent consisting of the following: 

 
Stormwater Management Works:

rooftop storage (catchment area 4.95 hectares), provided on top of the proposed warehouse, having a minimum 
available storage volume of approximately 2,516 cubic metres and a corresponding required ponding depth of 
approximately 15 centimetres, discharging via eighty-five (85) roof drains (Accutrol Weir Flow Control or approved 
Equivalent), allowing a maximum combined discharge of approximately 161 litres per second during the 100-year storm 
event, discharging to dry pond DP-01 described below via private on-site storm sewer system and pumping stations;

•

stormwater management facility "DP-01”: (catchment area 11.5 hectares):  one (1) dry pond with two (2) sediment 
forebays, located at the north-west property limit, receiving roof and surface runoff via private on-site storm sewer 
system, requiring an active storage volume of approximately 3,786 cubic meters during the 100-year storm event 
compared to an available storage volume of approximately of 4,695 cubic meters, lined with waterproof membrane, 
discharging to the Oil and Grit Separator “TU-01” described below via  one (1) 750 mm diameter outlet pipe, controlled 
by one (1) 145 mm diameter inlet control device as well as one (1) 1800 mm wide weir located within a downstream 
control structure;

•

oil and grit separator "TU-01" (catchment area 11.5 hectares): one (1) oil and grit separator, Imbrium Stormceptor 
Model EFO12 (or Equivalent Equipment), located downstream of the dry pond DP-01 regulation chamber, having a 
sediment storage capacity of 31,220 L and an oil storage capacity of 2,475 litres, a maximum treatment flow rate of 93.7 
litres per second, discharging via 600 mm diameter outlet pipe to a ditch along Principal Street; 
 
 

•

Page 1 of 18



stormwater management facility "DP-02”: (catchment area 2.5 hectares):  one (1) dry pond with one (1) sediment 
forebay, located at the southern property limit, receiving roof and surface runoff via private on-site storm sewer system, 
requiring an active storage volume of approximately 966 cubic meters during the 100-year storm event compared to an 
available storage volume of approximately of 1,115 cubic meters, discharging to the Oil and Grit Separator “TU-02” 
described below via  one (1) 300 mm diameter outlet pipe, controlled by one (1) inlet control device (Vortex Flow 
Regulator 150_VHV-2 or equivalent) as well as one (1) 1800 mm wide weir located within a downstream control structure;

•

oil and grit separator "TU-02" (catchment area 2.5 hectares): one (1) oil and grit separator, Imbrium Stormceptor 
Model EF06 (or Equivalent Equipment), located downstream of the dry pond DP-02 regulation chamber, having a 
sediment storage capacity of 3,470 L and an oil storage capacity of 610 litres, a maximum treatment flow rate of 23.4 
litres per second, discharging via 300 mm diameter outlet pipe to a ditch along Road 700;

•

 including erosion/sedimentation control measures during construction and all other controls and appurtenances essential for 
the proper operation of the aforementioned Works;

all in accordance with the submitted application and supporting documents listed in Schedule 1 forming part of this Approval. 
 
Sanitary Sewage Works:

Classification of Sewage Treatment Plant: Secondary

Details of Service Area:

Type of Occupancy: Commercial•

Type and Number of Units: Warehouse building including 868 m2 of office space, 45 warehouse loading bays, four 
water closets;

•

Design Capacity of Sewage Treatment Plant

Design Capacity with All Treatment Trains in 
Operation

Proposed Works

Maximum Daily Flow:  17.55 m3/d

  

Proposed Works: 

BNA (Bergmann North American Inc.) Tertiary Treatment Sewage System (WWTP)

Preliminary Treatment System (tank 1) and Influent Sampling Point

One (1) 13,650 L precast concrete equalization tank providing flow equalization up to the maximum daily flow, receiving 
domestic sewage from the warehouse and guard house via private on-site collection system and sewage pumping 
station, equipped with duplex pumps discharging at a timed dose rate of 730 L/hr into primary treatment system, with 
influent samples to be taken from the equalization tank;

•

Primary Treatment System (tank 2)

One (1) 6000 gallon precast concrete tank, comprised of one (1) 20,000 L sludge storage compartment as well as one (1) 
9,600 L primary clarifier compartment discharging to bioreactor #1 described below; 
 
 
 

•

Page 2 of 18



 

Secondary Treatment System (tank 3)

One (1) moving bed biofilm reactor (iQ MBBR) system, consisting of two anaerobic bioreactors, bioreactor #1 and 
bioreactor #2 connected in series with a working volume of 5,800 L and 5,600 L respectively, equipped with 
approximately 4.2 m3 of carrier media having a specific surface area 500 m2/m3, complete with six (6) linear air blowers 
discharging to the secondary clarifier described below;

•

One (1) secondary clarifier within tank 3 with a working volume of 3,900 L, complete with one (1) surface skimmer and 
one (1) sludge return pump, returning settled sludge to the sludge storage tank described above as well as discharging 
clarified effluent to the effluent pump tank described below (initial scenario) or alternatively to a future tank#4 as 
contingency plan depending on effluent monitoring results;

•

Tier 3 Contingency Nitrate Treatment System (tank 4) 

One (1) recirculation pump to be added to bioreactor #2 described above to facilitate pre-anoxic denitrification via mixed 
liquor return to the sludge storage tank described above;

•

One (1) precast concrete tank consisting of anoxic bioreactor (2,900 L), bioreactor #3 (2,700 L) and tertiary clarifier (1,800 
L), receiving influent from the secondary clarifier described above, with the anoxic bioreactor containing approximately 
1.3 m3 of carrier media having a specific surface area 500 m2/m3, complete with two (2) linear air blowers to facilitate 
periodical mixing, discharging via bioreactor #3 and the tertiary clarifier within tank #4 to the effluent pump tank 
described below;

•

Final Effluent Disposal Facilities (Type A Dispersal Bed) and Effluent Sampling Point

One (1) 7,000 L precast concrete effluent pump tank, equipped with duplex effluent pumps, alternately discharging 
1,460 L/dose towards four (4) distribution valves via 63 mm diameter forcemain and ultimately via four (4) 50 mm 
diameter forcemains towards the dispersal bed described below, with effluent samples to be taken from the effluent 
pump tank;

•

One (1) type A dispersal bed consisting of four (4) cells (“pods”) with a minimum total stone area of approximately 393.6 
m2 at 300 mm depth, each cell consisting of 8 runs of perforated 75 mm diameter distribution pipe spaced at 1 metre, 
each 10.8 metres long, providing a minimum sand contact area of 2,194 m2  at 1.3 m to 1.45 m depth, complete with 20 
metre mantle for pod 1 and 15 metre mantle for pod 3 with the entire bed finished with 200/300 mm of topsoil and sod;

•

including all other mechanical system, electrical system, instrumentation and control system, standby power system, piping, 
pumps, valves and appurtenances essential for the proper, safe and reliable operation of the Works in accordance with this 
Approval, in the context of process performance and general principles of wastewater engineering only, all in accordance with 
the submitted supporting documents listed in Schedule 1.

 

DEFINITIONS

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Maximum Daily Influent Flow" means the maximum Influent collected in a single day during a calendar year;1. 

"Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;2. 

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered sample and 
includes carbonaceous and nitrogenous oxygen demands;

3. 

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an unfiltered 
sample;

4. 

Page 3 of 18



"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of Part II.1 of the 
EPA;

5. 

"District Manager" means the District Manager of the appropriate local district office of the Ministry, where the Works is 
geographically located;

6. 

"EPA" means the Environmental Protection Act, R.S.O. 1990, c.E.19, as amended;7. 

"Equivalent Equipment" means alternate piece(s) of equipment that meets the design requirements and performance 
specifications of the piece(s) of equipment to be substituted;

8. 

"Final Effluent" means effluent that is discharged to the environment through the approved effluent disposal facilities, 
including all Bypasses, that are required to meet the compliance limits stipulated in the Approval for the Sewage 
Treatment Plant at the Final Effluent sampling point(s);    

9. 

"Grab Sample" means an individual sample of at least 1000 millilitres collected in an appropriate container at a randomly 
selected time over a period of time not exceeding 15 minutes;

10. 

"Influent" means flows to the Sewage Treatment Plant from the private collection system;11. 

"Licensed Engineering Practitioner” means a person who holds a licence, limited licence or temporary licence under 
the Professional Engineers Act, R.S.O. 1990, c. P.28;

12. 

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and includes all officials, 
employees or other persons acting on its behalf;

13. 

"Normal Operating Condition" means the condition when all unit process(es), excluding Preliminary Treatment System, 
in a treatment train is operating within its design capacity;

14. 

"Operating Agency" means the Owner, person or the entity that is authorized by the Owner for the management, 
operation, maintenance, or alteration of the Works in accordance with this Approval;

15. 

“Owner” means SOCIÉTÉ EN COMMANDITE HIGHWAY 417 CASSELMAN / HIGHWAY 417 CASSELMAN LIMITED 
PARTNERSHIP and its successors and assigns;

16. 

"OWRA" means the Ontario Water Resources Act, R.S.O. 1990, c. O.40, as amended;17. 

"Peak Daily Flow Rate" (also referred to as maximum daily flow or maximum day flow) means the largest volume of flow 
to be received during a one-day period for which the sewage treatment process unit or equipment is designed to 
handle; 

18. 

“Preliminary Treatment System” means all facilities in the Sewage Treatment Plant associated with screening and grit 